




ABOUT CSIBER PRESS 

Publication is our endeavour to contribute to the Society, Research and Knowledge sharing for the 

development of the nation. CSIBER Press knows its rights and responsibilities well. CSIBER press 

has started the publication of edited books with ISBN in 2022 from the central library of Chhatrapati 

Shahu Institute of Business Education and Research (CSIBER), Kolhapur. Our unique insight at 

present is on publishing and promoting research articles in the field of Commerce, Management, 

Computer, Environment and Sociology from renowned as well as budding researchers.  

 

We are dreaming to publish the books in coming near future of individual experts in various areas 
[...]
0 2 4 6 8 10 12 14 16 

From the organic matter results in the study area, there is a need to use organic fertilizers, which 

support increasing soil fertility in the study region. 

In the study area, there is a need for proper irrigation management as well as the use of soil 

management systems to meet the soil problems. 

 

 
 

 

Figure No. 2:- Soil Quality on the basis of Organic Matters 

Conclusion:  

 

The present study concludes that the pH of soil samples in the selected study area is found to be 

slightly alkaline; two samples are strongly alkaline i.e. soil samples were leading to potential 

salinity, which is unfit for good agriculture practices. EC plays an important part in the alteration 

of salinity; in the present samples, major samples show moderate EC indicating that present 

samples are doubtful for good agriculture practices. Organic matter is another key factor that 

provides an idea about the quality of soil, but in the present collected soil samples, some samples it 

is observed in the low range while in some, it is in the moderate range. It means the quality of soil 

is not much good for agriculture practices. 

 

All samples are classified according to BIS standards and the United States Department of 

Agriculture and Natural Resources Conservation Services. In the study area, pH was moderately 

alkaline, EC was also moderately high, and OM matter was poor, so the soil was not found to be 

suitable for agricultural activity. The reason for the observations of this parameter can be attributed 

to anthropogenic activities and natural climatic conditions. 

 

Hence, there is a need for proper soil management and the use of good organic fertilizers to attain 

the desired growth in agricultural output. 

 

References :  

 

Aizat, A. M., Roslan, M. K., Sulaiman, W. N. A., & Karam, D. S. (2014). The relationship 

between soil pH and selected soil properties in 48 years logged-over forest. International journal 

of environmental sciences, 4(6), 1129-1140. 

Amolds, l, Doran, J.W, Schepers J, Wienhold B, Ginting D, Amos, B. and Gomes 

S,(2005).Portables to measure electrical conductivity and soil quality in the field. Commutations in 

soil Science and Plant Analysis, 36 (15-16),2271-2287. 

Bruckner, M. Z. (2012). Water and Soil Characterization, pH and Electrical 

Conductivity. Microbial Life Educational Resources. 



 

6 

Hanlon E.A., (1993), Soilp Hand Electrical Conductivity: A County Extension Soil. The 

Laboratory Manual (4).   

Jackson, M. L. (1973). Soil chemical analysis, pentice hall of India Pvt. Ltd., New Delhi, 

India, 498, 151-154. 

Kadam, P. M. (2016). Study of pH and electrical conductivity of soil in Deulgaon raja taluka, 

Maharashtra. International Journal for Research in Applied Science and Engineering 

Technology, 4(4), 399-402. 

King, A. E., Ali, G. A., Gillespie, A. W., & Wagner-Riddle, C. (2020). Soil organic matter as 

catalyst of crop resource capture. Frontiers in Environmental Science, 8, 50. 

King, A. E., Congreves, K. A., Deen, B., Dunfield, K. E., Voroney, R. P., & Wagner-Riddle, 

C. (2019). Quantifying the relationships between soil fraction mass, fraction carbon, and total soil 

carbon to assess mechanisms of physical protection. Soil Biology and Biochemistry, 135, 95-107. 

Oldfield, E. E., Bradford, M. A., & Wood, S. A. (2019). Global meta-analysis of the relationship 

between soil organic matter and crop yields. Soil, 5(1), 15-32. 

Oldfield, E. E., Wood, S. A., & Bradford, M. A. (2020). Direct evidence using a controlled 

greenhouse study for threshold effects of soil organic matter on crop growth. Ecological 

Applications, 30(4), e02073. 

Patel ,A.H. (2012) Electrical Conductivity as Soil Quality Indicator of Different Agricultural Sites 

of Kheda District in Gujarat, International Journal of Innovative Research in Science, Engineering 

and Technology, 4, (8). 

Pathak, H., & Rao, D. L. N. (1998). Carbon and nitrogen mineralization from added organic 

matter in saline and alkali soils. Soil biology and biochemistry, 30(6), 695-702. 

Pathak, S. K., Singh, S. B., Jha, R. N., & Sharma, R. P. (2005). Effect of nutrient management 

on nutrient uptake and changes in soil fertility in maize (Zea mays)–wheat (Triticum aestivm) 

cropping system. Indian Journal of Agronomy, 50(4), 269-273. 

Provin, T. and Pitt, J. L. (2012) Manging soil salinity, Agricultural Communication. The Texas A 

and M. University system web page: http/texaserc.tamu,edu.web. 

Smith, J.L. & Doran, J.W., (1996). Measurement and use of pH and electrical conductivity for 

soil quality analysis In: Doran, JW and AJ, (eds) Methods for Assessing Soil Quality, (49),169-

185. 

Storer, D. A. (1984). A simple high sample volume ashing procedure for determination of soil 

organic matter. Communications in Soil Science and plant analysis, 15(7), 759-772. 

Thomas, G. W., & Hargrove, W. L. (1984). The chemistry of soil acidity. Soil acidity and 

liming, 12, 3-56. 

Walkley, A., & Black, I. A. (1934). An examination of the Degtjareff method for determining soil 

organic matter, and a proposed modification of the chromic acid titration method. Soil 

science, 37(1), 29-38. 

 
  



 

7 

Performance Evaluation of A Sewage Treatment Plant (STP) 
 
 

Er. G. D. Mali  
Assistant Professor,  

Department of Civil Engineering,  

Padmabhooshan Vasantraodada Patil Institute of 

Technology (PVPIT), Budhgaon (Sangli) 

Maharashtra, India 

Er. D. S. Mali 
 Head & Associate Professor,  

Department of Environment Management,  

Chhatrapati Shahu Institute of Business Education 

and Research (CSIBER), Kolhapur, Maharashtra, 

India 

 

Abstract : An increase in population and urbanization leads to water depletion and deterioration 

in water quality. Construction of Sewage Treatment Plants (STP) based on the latest technologies 

in different parts of the country is necessary to reduce the problem of water pollution. The purpose 

of STP is to reduce the excessive contaminants in sewage and make the sewage reusable. Sewage 

treatment helps to reduce the pollution level of the water bodies and reduce the use of water by 

ensuring that treated water is used for irrigation & flushing toilets. Thus, the efficient working of 

the STP is of utmost importance. Anaerobic and aerobic biological processes are commonly used 

for wastewater treatment. The efficiency of individual units of STP determines the overall 

performance of the plant and the quality of the final treated effluent in accordance with the 

prescribed governmental standards. 

 

The aim of this study is to evaluate the performance of a sewage treatment plant of Kolhapur city 

located at KasbaBawada. The treatment plant under study is based on a sequencing batch reactor 

which is a modification of the standard activated sludge process. Analysis of the sewage quality of 

this plant is essential as most of the treated sewage is discharged into the Panchganga river. The 

results of this evaluation will help to determine whether the effluent discharged into the river is 

within the limits given by the pollution control board. 

 

During the entire study period, it is observed that the overall performance of the treatment plant 

was satisfactory, and the treated effluent is safe for disposal in the Panchganga river. 

 

Kewards : Anaerobic, STP, BOB, COD   

 

Introduction : 

 

Water is one of the important commodities on earth. Due to the rise in population and 

industrialization, water use has drastically increased. On the other hand, the availability of water is 

limited. About 80% of water utilized is converted into sewage. The site for the disposal of 

generated sewage is traditionally natural water bodies, land, and coastal areas. These water bodies 

are most of the time used as a source of drinking water. Sewage being rich in nutrients, causes 

algal growth in the water bodies where it is released, thus deteriorating the water quality of the 

water bodies. The wastewater treatment plants are designed to remove pollutants and protect and 

preserve the existing natural water bodies. 

 

Kolhapur is one of the oldest and culturally significant cities of Maharashtra, India, lying along the 

bank of river Panchganga. Kolhapur Municipal Corporation (KMC) supplies about 120 to 130 

MLD (Million Liters per Day) of water with an average per-capita supply of about 135 LPCD 

(Liters per Capita per Day). This includes water for the domestic, commercial, floating population, 

fire fighting, industrial and institutional usage. Panchganga and Bhogawati rivers are the primary 

sources of this water supply. There are 4 jack wells installed by KMC, which have a combined 

lifting capacity of 137 MLD [6]. 

 

It is estimated that Kolhapur generates about 83 MLD of wastewater[6]. Out of this, the residential 

area accounts for 92% (76MLD), followed by commercial establishments for 8% (7 MLD), while 

the industrial sources account for a negligible 0.12% (0.1 MLD) of wastewater [6]. 



 

8 

 

The STP at Kasaba Bawada had a capacity of treating 29 MLD of wastewater which accounted for 

only 35% of the total wastewater generated. The treatment consisted of a Sequencing Batch 

Reactor (SBR), a modification of the activated sludge process. The final disposal point for 

wastewater (treated and untreated) is the Panchganga river. 

 

Treatment Process 

 

Raw sewage after preliminary treatment (bar screens, detritor, and oil and grease trap) is taken to 

C-Tech basins by gravity. Six C-Tech basins are there in the plant.  

 

The C-Tech system operates in a batch mode, which removes all the limitations of the continuous 

processes. Six tanks are provided to make sure continuous operation; however, the process takes 

place sequentially in each single reactor. The complete biological operation is divided into various 

cyclic modes. Each cycle consists of: 

 

Fill-Aeration 

Sedimentation 

Decantation 

Generally, one cycle is of 3-5 hours, during which all treatment takes place. 

 

During the period of fill-aeration, the liquid volume inside the reactor increases from a set 

operating low water level up to a high water level. Aeration ends at a predetermined period of the 

cycle and allows the biomass to flocculate and settle under quiescent conditions. After the settling 

period, the treated supernatant is decanted using a moving weir electromechanical decanter. After 

decanting, the water level in the reactor is returned to the bottom water level after which the cycle 

is repeated. Solids are wasted from the reactor in the decanting phase. No secondary clarifier 

system is required to separate and concentrate the sludge. 

 

 
 

Fig. 1: Flowchart of Sewage Treatment Plant 

 

 



 

9 

 
 

Methodologies : 

 

Grab samples were collected in a liter jar and analyzed for pH, BOD5, COD and TSS. Samples 

were tested as early as possible after their collection in the laboratory located on the STP premises. 

There is a total of six SBR units. Daily analysis of sewage was carried out for parameters including 

pH, BOD5, COD, and TSS. The MLSS, MLVSS concentrations, and SVI were analyzed on a 

weekly basis. During the months of November and December 2019, samples were collected from 

the inlet and outlet of the STP and analyzed. From January 2020 to February 2020, the 

performance of each SBR unit was analyzed separately. 

 

Observations And Results : 

 

For the month of November and December 2019, samples were collected from inlet and outlet of 

the Sewage Treatment Plant. Samples collected were analyzed in the laboratory situated in the STP 

premises.  

 

Table 1: Mean values of parameters under study November 2019 

Parameters In Out Removal 

Efficiency (%) pH 7.53 7.16 -- 

TSS  102.89 32.44 68.06 

BOD5 91.89 7.99 91.23 

COD  197.44 39.56 79.75 

Note: Except pH, all values are in mg/l 

 

From the above obtained results for the month of November 2019, the average effluent values for 

pH are 7.16, which is within MPCB limits (5.5- 9.0). The effluent TSS is 32.44 mg/l which is well 

above that considered during the design of the STP which is 10 mg/l. The average BOD5 values of 

effluent are 7.99 mg/l which is within the permissible limits of MPCB (30 mg/l). The COD value 

of treated effluent is 39.56 mg/l which is much lower than the MPCB limit (250 mg/l). 

 

 

 

 

 



 

10 

Table 2:Mean values of parameters under study December 2019 

Parameters In Out Removal Efficiency (%) 

pH 7.51 7.25 -- 

TSS 108.00 33.62 68.23 

BOD5 105.71 7.83 92.65 

COD  195.90 38.86 78.91 

Note: Except pH, all values are in mg/l 

From the above-obtained results for the month of December 2019, the average effluent values for 

pH are 7.51, which is within MPCB limits (5.5- 9.0). The effluent TSS is 33.62 mg/l which is well 

above that considered during the design of the STP, which is 10 mg/l. The average BOD5 values 

of effluent are 7.83 mg/l which is within the permissible limits of MPCB (30 mg/l). The COD 

value of treated effluent is 38.86 mg/l which is much lower than the MPCB limit (250 mg/l). 

 

Fig. 3 shows the removal efficiencies for TSS, BOD5 and COD for the month of November 2019 

and December 2019 respectively. Lower TSS and COD removal efficiencies are observed but the 

treated sewage meets the stipulated standards.  
 

Conclusions : 
 

Based on the laboratory analysis, it is concluded that, The average pH value at the inlet is 7.53 for 

the month of November and 7.51 for December. After treatment, the average is 7.16 for the month 

of November and 7.25 for December. Effluent pH value is within discharge limits in inland surface 

water. 

 

The average TSS value at the inlet is 102.89 mg/l for the month of November and 108 mg/l for 

December. After treatment, the average TSS is 32.44 mg/l for the month of November and 33.62 

mg/l for December. Effluent TSS value is within discharge limits in inland surface water. The 

overall TSS removal efficiency is 68.06% for November and 68.23% for the month of December. 

The average BOD5 value at the inlet is 91.89 mg/l for the month of November and 105.71 mg/l for 

December. After treatment, the average BOD5 is 7.99 mg/l for the month of November and 7.83 

mg/l for December. Effluent BOD5 value is within discharge limits in inland surface water. The 

overall BOD5 removal efficiency is 91.23% for November and 92.65% for the month of 

December. 
 

The average COD value at the inlet is 197.44 mg/l for the month of November and 195.90 mg/l for 

December. After treatment, the average COD is 39.56 mg/l for the month of November and 38.86 

mg/l for December. Effluent COD value is within discharge limits in inland surface water. The 

overall COD removal efficiency is 79.75% for November and 78.91% for the month of December. 



 

11 

The following observations were made during the study period: 
 

Frequent maintenance issues with aerators resulting non-functioning of some of the aerators of the 

SBR basins were observed during the study period. 
 

Bulking of solids causing the formation of thick foam on the upper layer of the aeration tank was 

observed.  
 

Higher MLSS concentrations are observed for all the SBR units. 

Poor sludge handling treatment was observed. 

It was observed that the gravity thickener and centrifuge were not in working condition during the 

study period. 
 

There were some maintenance issues with the Sludge drying beds due to which they were not in 

operation during the study period. 

 

References : 

 

Agnihotri S., Surindra, S., & Khan A.A. (2019) Performance Evaluation of Sewage Treatment 

Plant based on SBR and MBBR technology. International Journal of Technical Innovation in 

Modern Engineering & Science (IJTIMES),5(3), 98-102. 
 

Gedekar A. R., Bhorkar, M. P. & Thergaonkar, V. P. (2016) Performance Evaluation of 

Sewage Treatment Plant Based on Activated Sludge Process. International Journal of Software & 